

CERTIFICATE OF ANALYSIS

| | | | |
|--------------------------------|-------------------|-----------------|-------------|
| PRODUCT | LHX-999 | BATCH LOT. | 180318 |
| WEIGHT | 22MT | PRODUCTION DATE | 2018. 3. 10 |
| INSPECTION STANDARD | GB5342-2012 | PACKING MEHTOD | 12.5KG/BAG |
| CHEMICAL ANALYSIS CHART | | | |
| Test item | Standard value(%) | Test value(%) | |
| SiO ₂ | ≥45 | 46.06% | |
| MgO | ≥33.00 | 34.53% | |
| Al ₂ O ₃ | ≤5.50 | 5.43% | |
| 기타 | ≤15.0 | 13.98% | |
| PHYSICAL ANALYSIS CHART | | | |
| Test item | Standard value(%) | Test value(%) | |
| Average size | ≤1.1 | 1.03μm | |
| White | ≥99.00 | 96.80% | |
| PH vaule | 8.0-9.0 | 8.55% | |
| Pass rate | ≥99.99 | 99.995% | |
| Water | ≤0.4 | 0.35% | |
| INSPECTION DATE | 2018-3-17 | | |
| AUOTHORIZER | 李振宇 | ANALYST : | |